GENERAL NOTES o o TEM QTY | BILL OF MATERIALS
Cable Anchor Box[S783 !r ?re::kawcly posts are required with the Sequential Kinking .
[s760] erminal.
Guardrail exit start w/ [SB5BA] Shoulder Bolts, 2. Al bolts, nuts, cable assemblies, cable anchors and S3000 1 IMPACT HEAD
away from traffic ~  [NOSSA] Structural Nuts & 6" x 8" Wood CRT Posts bearing plates shall be galvanized. S1303 1 | W—BEAM GUARDRAIL END SECTION 12 GA., 12.5°
[WOS0A] Washers Posts 3 thru 7) 3. When the Sequential Kinking Terminal is selected as 5
Length of need the end treatment for MBGF installation, the SKT can be G1203 2 W—BEAM GUARDRAIL, 12 GA., 12.5
flared at a rate of 25:1 to prevent the impact head from S730 2 *FOUNDATION SOIL TUBE, 6" x 8" x 6'=0"
encroaching on the shoulder. The flare is not required and !
m m m F \ may be decreased or eliminated for specific installations. E740 1 PIPE SLEEVE
M. — . 4. The soil tube shall not protrude more than 4" above » » »
S \ W-Beam Guardrail T ground (measured along a 5' cord). Site grading may be E750 1 BEARING PLATE, 8" x 8 x 5/8
hrré%%ct 27 7/8" W—Beam Guardrail End Section 51203 necessary to meet this requirement. S760 1 CABLE ANCHOR BOX
5. The soil tubes may be driven with an approved driving
53000 '"Stfr','egtm"ﬁf"% to Le;,g;g 1°f NeLed or head. They shall not be driven with the post in the E770 1 BCT CABLE ANCHOR ASSEMBLY
wi raig aper o i1 or Less tube. |If the soil tubes are placed in drilled holes, the
backfill material must be satisfactorily compacted to Eégg ! GRC’),UND ST’RUT =
TRAFFIC M gr:evewn:\ens:f:tlin:ntncountered during excavation, a 12"¢ post PB71 2 2;;5 x8"7-5 6,X ;? W\C’)VSSDCIZ?S;-OST
hole, 20" deep may be used if approved by the engineer. S m X m X :
Granular material will be placed in the bottom of the hole P675 5 6" x 8 x 14" TIMBER BLOCKOUT
approx. 2 1/2" deep to provide drainage. The soil tubes will
be field cut to length, placed in the hole and backfilled with HARDWARE
@ @ @ @ @ @ @ adequately compacted material excavated from the hole. B580122 24 5/8"¢ x 1 1/4" SPLICE BOLT
6'—3" 6'—3" 6'—3" 6'—3" 6'—3" 6'—3" 7. The breakaway cable assembly must be taut. A locking " n
device, (vice grips or channel lock pliers) should be used to B580754 2 5/8 g x 7 1/2 HEX BOLT
prevent the cable from twisting when tightening nuts. B581004 2 5/8"¢ x 10" HEX BOLT
8. A special site evaluation should be considered prior to — —
using the Sequential Kinking Terminal where there is less than B581002 1 5/8 ¢ x 10 H.G.R. BOLT (POST 2 ONLY)
25’ between the outlet side of the Sequential Kinking Terminal » »
and any adjacent driving lane. B581802 5 5/8"¢ x 18" H.G.R. BOLT (POST 3 THRU 7)
o rTA~ B \ 9. The wood blockouts should be "toe nailed” to the NO50 34 5/8"¢ H.G.R. NUT (S?-';H-?Ezzgossplé T%J.BES 2.
E B i :'":‘ = rectangular wood posts to prevent them from turning POSTS 3 THRU 7, 5')
% = when the wood shrinks.
\ GROUND LINE WO050 10 H.G.R. WASHER
== E E E E E N100 2 1" ANCHOR CABLE HEX NUT
fnohor. Box BCT TIMBER POST W100 2 | 1” ANCHOR CABLE WASHER
Assembly (8)0val Shidr. » ”
g U 1) button head | U E350 2 | 3/8" x 3" LAG SCREW
L ground o e o SB58A 8 C?BLE ANCHOR BOX SHOULDER BOLT
u L—A_ & Nuts[NG50] Impact NOS5A 8 1/2" A325 STRUCTURAL NUT
ELEVATION Head
S3000 WO50A 16 1/16” OD X 9/16" ID A325 STR. WASHER
i Foundation Tube Options For Posts 1 & 2
- —7.50"
BCT Timber Post | | —F *6’—0” Split Foundation Tube S730
\‘ [ *6'—0" Solid Foundation Tube E731
mber Post 5/8" 5 x *5'—0" Foundation Tube S735 W/Soil Plate SP600
BCT Coble HGR. Bonm /q=:|); *4'—6" Foundation Tube E735 W/Soil Plate SP600
" Hex Nut 5.5™ Anchor Assy & 5/18 vcluth . 0 IMPACT HEAD CONNECTION DETAIL
Impact w/ (?); wl:lSher E770 ) :r{de(r )Nutain(lay W-Beam Guardrail
/ Hggt; Pipe Sleeve GROUND LINE %-m)l()e?-Bi(oJk't;Jzt-
[E740] " "
[P675] 5/8" ¢ x 18" Bolt [B581802]
8" B"x 5/8" " gn N S [Pe7s] \ &/5/8" Nt
Beﬁringx Plate | " Hex NUt sBefJn%gx Ground Strut Ground Strut w/ (1) Washer[w050]
w/ (1) Washer[_W100 ] i 5/8" ¢ x 10" under Nut only
5/8°¢ x 10 Qe’g}*g*“dN Bolt [B5E1004]
KR 5/8" ¢ x 10" 5/ g x 7 1/2° Hex Hend Bot {=ETond] v 2 W:she‘ CRT Tirber Post .
X n
PR Wil G et oo el ~ ||
1 V@ Washers [Wo50 | & 5/8 ~ GROUND LINE Y
? 7/ 6—0"
Z 16
AR zgrt/%sam 6" x 8" x 1/8" x 6'-0" 3120 D1 44"
X X x 6'— B n = " reakaway
& 5/8" Nut [NOSD] Soil Tube S Tope 2y & 7° Holes
FRONT VIEW OF POST 1 PARTIAL VIEW OF POST 1 SECTION A—A SECTION B-B
at Post #2 typical @ Post 3 thru 7
r0’ to 1'—6” Rail Offset -
I:H Sheet:
[N i il I % il N SKT LITE ASSEMBLY Al
Maximum 25:1 Straight Taper 1 \\
37'-6" (6'—3" spacing) 2 Foundation Tube —
DETAL A Road Systems, Inc.| Option 10/17/06
optional flared installation, 25:1 maximum flare rate Phoﬁig' 313)2563%435 Drawing Name: Scale: By: Rev:
or Phone: 330-346-0721 SKT LITE-W—-2US. NONE ACM




